S/N 229898
O/M 188946
P/B 137281 178




MODEL: 42BLA
42” SNOWBLADE ATTACHMENT

index index
No. Part No. Description No. Part No. Description
1 018218 Frame - rear 24 173641 Pin - blade pivot
(@ 018184  Frame - front 25 173823  Spring - biade
3 018192 Bar - paraliel. upper 26 016790 Skid - blade
4 018200 Bar - parallel, lower 27 313502 Boit - carriage 5/16-18 x 1
5 158642 Bolt - hex 3/8-16 x 1 28 715185 Washer - flat 5/16
€ 310011 Nut - hex 3/8-16 center lock 29 311118 Washer - split fock 5/16
T 174037 Bushing - parallel bar 30 310045 Nut - hex 5/16-18
8 020123 Hanger - frame RH 31 017368 Lever - index
9 020131 Hanger - frame LH 32 162321 Bolt - hex 3/8-16 x 2-1/2
10 715201 Bolt - hex 3/8-16 x 3/4 33 158568 Spring - index lever
@ 016436  Brace - frame RH C? 178517  Link - index lever
12) 016444 Brace - frame LH 5 016378  Handle - blade hft
13 159046 Bolt - hex 3/8-16 x 1-3/4 (36 162347 Eyeboit - 3/8-16 x 1
{14, 715417 Washer - flat 3/8 159657 Nut - hex jam 3/8-16
5 174086  Spacer - brace g) 173633 Link - pivot
16 018291 Blade Assembly 39 016386 Extension - lift handle
17 018309 Quadrant - blade position 40 751032 Grip - handie
1 173831 Pin - biade hinge 41 016394 Strap - latch
19) 317016 Pin - cotter 1/8 x 1 42 157958 Bolt - hex 5/16-18 x 1-1/2
018234 Strip - wear 43 616342 Nut - hex 5/16-18 center lock
21 150508 Bolt - carriage 1/4-20 x 374 44 162339 U-bolt - extension handle
22 715084 Washer - split lock 1/4 45 616375 Nut - hex 1/4-20 center lock
23 310052 Nut - hex 1/4-20 46 174078 Strap - U-bolt

178

S/N 229898
O/M 188846
P/B 137281




